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HETEAY BN HCP 502030W
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LI 3.7V, 250mAh, 0.93Wh

S | . Lithium-ion polymer battery HCP 502030W
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Sample name

FHSE BT RS HCP 502030W
Chinese 3.7V, 250mAh, 0.93Wh

3 Lithium-ion polymer battery HCP 502030W

English 3.7V, 250mAh, 0.93Wh
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Sample No.
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Consignor Shenzhen Honcell Energy Co., Ltd.

Sy YA B FFRAEVEA PR A A
Manufacturer Shenzhen Honcell Energy Co., Ltd.
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T BAE (T RB s mradsc Maiig) (18 BT FHIE 188 FK

A et UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Test method

and criterion

Model Regulations (18" Rev. edition) special provisions 188

RS WE G AT BT, R 30.519.6"4.6mm
Appearance Silver prismatic battery, size 30.5*19.6*4.6mm
R I3 B KI5 7% FLA% 4544 (450*300*240mm), A% 1050 e iy, et B4 5.25kg.

Packing method

Rectangle corrugated carton(450*300*240mm), containing 1050 lithium ion batteries, the
net weight of batteries is 5.25kg.
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Tt (LA 2016-10-19 = EA 2016-10-19 ~ 2016-10-20
Accepted date Test date
R/ BRE| 1.2m BEERE . BRE4EENR
Test items 1.2m Drop test, Gross Weight Measure
PR O AR 1.2 REIERR, KPS abEass, Ba-ESBN
3t E BB S K AR, St S EREN 6kg(BE).
The tested package is capable of withstanding a 1.2m drop test in any orientation
Kol without damage to cells or batteries contained therein, without shifting of the contents so
Sl as to allow battery to battery or cell to cell contact and without release of contents. The
Conclusion weight of the package is 6kg(gross mass)
% & H#(Issue date): 2016-10-20
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TEST %S No.: STRD1609082S-2
FRIEE R BUTHE K S -
s MHATH B 2277 Standard requirement or MR R 'I{\ ’”tl H/E
No. Name of test the clause number of Test result €5t Remarks
conclusion
standard
AIERWH, Wik
W5ELT.
H | The package is not
| cracked, the
% | contents are not
damaged and not
BAE (KTFakimiz shifted
TR ETEAC)
(18 fEIT RR)F5 Bk & 188 AEERWH, N
2%k W 5ELF
| 12 kB UNITED NATIONS B | The package is not &
1.2m Drop Test "Recommendations on % cracked, the Passed /
the TRANSPORT OF | % | contents are not
DANGEROUS GOODS" damaged and not
Model Regulations (18" shifted
Rev. edition) special
provisions 188 AR, N
Y5ELT
A | The package is not
2 | cracked, the
¥% | contents are not
damaged and not
shifted
BAEE (RTREfiE
RN METEA)
(18 BT IRk # € 188
\ " ik
ARMFB RN UNITED NATIONS &%
2 | Gross Weight "Recommendations on 6kg Passed /
Measure the TRANSPORT OF
DANGEROUS GOODS"
Model Regulations (18"
Rev. edition) special
provisions 188
T Mﬁ%%%# HIEEE: 20°C-25C;, HIEEE: 45%-75%
esl enw.rgnment Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
condition
AW H /
Test items
ARRIE L g
Subcontracted SR B / Post
test condition = Name code
Subcontra
cted Hi i i
Laboratory | agdress ! Tel
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The package photo
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